
Sara V
Text Box
BANDS EX. 20









• 
Minnesota Pollution Control Agency 
520LafayetteRoadNorth I St.Paul,MN55155-4194 I 651-296-{)300 I 800-657-3864 I 651-282-5332 TIV I www.pca.state.mn.us 

December 10,2010 

Margaret Watkins
 
Water Quality Specialist
 
Grand Portage Band of Ojibwe
 
P.O. Box 428
 
Grand Portage, MN 55605
 

Dear Ms. Watkins: 

The purpose of this letter is to provide a response to issues raised in the November 4,2010, letter 
from the Grand Portage Band of Chippewa to the Lead Agencies (U.S. Army Corps of 
Engineers, U.S. Forest Service and Minnesota Department ofNatural Resources) of the PolyMet 
EIS. The letter included comments specific to a wi'd'rice mitigation plan proposed by PolyMet 
[...]
Future Wild Rice Sulfate Water Quality Standard Implementation and Wild Rice Based Sulfate 
Water Quality Standard Review Timeline. 

..-'; 



Summary ofMPCA StaffInteraction with Tribes Related to Application ofthe Existing Wild Rice 
Sulfate Standard to Projects 

December 2009 - MPCA letter to the Fond du Lac, Grand Portage and Bois Forte Bands 
requesting historical information on wild rice resources in the vicinity of the Keetac, Mesabi 
Nugget and PolyMet projects. 

December 2009 - Letter from the Grand Portage Band in response to the MPCA's December 
2009 letter questioning MPCA's need ofsuch historical information. 

February 2010 - Email from Ann Foss to Minnesota Tribes indicating MPCA staffdecision that 
it cannot support a sulfate value other than 10 mg/L as the applicable ambient standard for waters 
used for the production of wild rice that may be impacted by the Keetac, Mesabi Nugget and 
PolyMet projects. 

May 2010 - MPCA staffprovided the Tribes with pre-public notice review of the ·Keetac 
NPDES permit modification in which wild rice/sulfate issues were a key issue. Formal public 
notice followed in May 2010. 

July 2010 -the MPQA's Monthly Mining Report noted that MPCA staff recommendations on 
applicability of the existing wild rice sulfate standard to the PolyMet and Mesabi Nugget proje-cts 
had been made. 

July 2010 - Update and discussion on MPCA staff recommendations on the applicability of the 
existing wild rice sulfate standard to the PolyMet and Mesabi Nugget projects provided during 
the quarterly MPCA-Tribal meeting at Grand Portage. 

August 2010 --GLIFWC requested electronic copy of available MPCA staff recommendations 
on the applicability of the existing wild rice sulfate standard to the PolyMet and Mesabi Nugget 
projects and the request was fulfilled. 

October 2010 - Email exchange between MPCA sfaff and staff from the Fond du Lac Band and 
the 1854 Treaty Authority in which new site-specific wild rice information was provided to the 
MPCA by 1854 Treaty Authority. The email exchange also included resubmittal of wild rice 
information previously received by MPCA staffin July 2009. 





Sara V
Text Box
BANDS EX. 22















 Minnesota Pollution Control Agency 
Variance Issue Statement 

For 
Mesabi Nugget Delaware, LLC 

NPDES/SDS Permit No. MN0067687 
 

September 2012 
 
Issue Statement 
 
Mesabi Nugget Delaware, LLC (Mesabi Nugget) operates an iron nugget production 
facility (Large Scale Demonstration Plant – LSDP) located near Hoyt Lakes, Minnesota.  
This facility was originally permitted in 2005; however, construction was delayed until 
2009 because of other permitting, financing issues and a change in ownership.  The 
facility became operational on a limited, commissioning basis in January of 2010.  As of 
August 2012 the facility has not yet reached full-scale production capabilities. 
 
The facility appropriates process makeup water from an inactive, water-filled mine pit 
(Area 1 Pit) at the former Cliffs Erie/LTV mining site for process temperature control 
(contact and non-contact cooling) and for process water (e.g. scrubber water supply).  
The wastewater generated from the contact cooling water and the process water is treated 
prior to return back to the Area 1 Pit.  The wastewater treatment system consists of 
chemical coagulation, precipitation and clarification, followed by microfiltration and 
final mercury removal through a proprietary mercury filtration system.  The treated 
wastewater is normally routed back into Area 1 Pit for additional settling prior to reuse as 
makeup water or discharge to Second Creek through a designated pipe outfall (SD001).  
If water levels in the Area 1 Pit so dictate, water may be routed to the neighboring Area 
2WX Pit for storage prior to discharge through SD001.  A second mercury filtration 
system is available for additional treatment, if needed, before the discharge to Second 
Creek.  The average and maximum rates of flow of the discharge to Second Creek are 1.5 
mgd and 5.8 mgd, respectively (1).  As necessary, the discharge is proposed to be 
controlled such that it can be temporarily reduced or eliminated so as not to violate any 
applicable seasonal water quality standard or to otherwise minimize adverse impact to the 
receiving water.  The Area 1 Pit is considered an inactive mining area undergoing closure 
and reclamation and is a water body under a NPDES/SDS permit and is not a ‘Waters of 
the State’ as defined in Minnesota Rules.     
 
With its application for reissuance of its existing NPDES/SDS permit Mesabi Nugget  
has submitted an application requesting a variance from water quality-based effluent 
limitations and the underlying water quality standards for hardness, specific conductance, 
total dissolved salts (solids or TDS), and bicarbonates (2).  The applicable water quality 
standards are: 
 

· 500 mg/L for hardness for Class 3C waters; 
· 1000 µmhos/cm (µS/cm) for specific conductivity for Class 4A waters;  

 

rmuelle
Typewritten Text
	

rmuelle
Typewritten Text
  

rmuelle
Typewritten Text

Sara V
Text Box
BANDS EX. 23



· 700 mg/L for total dissolved salts (solids) for Class 4A waters; and 
· 250 mg/L for bicarbonates for Class 4A waters 

 
The concentration of the above parameters in the existing discharge from Area Pit 1 to 
Second Creek is currently above their respective water quality standards.  Because the 
production facility has only recently commenced operation in a limited capacity, the 
current concentration in the discharge predominantly reflects pre-operation conditions 
that have not been materially affected by the limited operation of the nugget plant.  
Nondegradation is not triggered because loadings are below currently permitted loadings 
and will remain so for the life of this permit. 
 
The basis for the variance request is the technical infeasibility of construction of 
additional wastewater treatment systems, such as reverse osmosis, at this time to meet the 
final effluent limitations.  It is acknowledged that a treatment technology such as reverse 
osmosis may at some point in time be capable of achieving applicable effluent 
limitations, but such treatment cannot be implemented immediately without further 
evaluation of future wastewater characteristics and undergoing facility-specific 
engineering design and testing.  The request conforms to the requirements for applying 
for a variance specified in Minnesota Rules, Parts 7050.0190 and 7000.7000. 
 
The existing permit issued in 2005 included a variance, with corresponding interim 
effluent limitations, for the same parameters as in the current variance request.  The 
currently requested variance is in essence a continuation of the existing variance.  For 
three of the four parameters (bicarbonate, specific conductivity and TDS), however, the 
magnitude of the current requested variance is less than that granted in the previous 
variance. In addition, by eliminating the discharge to Second Creek for portions of the 
year, Mesabi Nugget is proposing to reduce the duration and maximum potential loading 
of the requested variance as compared to the previous variance.  Mesabi Nugget is 
proposing to eliminate the discharge to Second Creek from April 1st through August 31st 
due to the potential for impacts to downstream wild rice from sulfate in the discharge.  As 
part of the permit development MPCA staff determined that the downstream waters used 
for production of wild rice are susceptible to damage from high sulfate levels during the 
months of April through August (3).   In addition, because intermittent seasonal chronic 
toxicity in the discharge has been observed in the past, the discharge would be restricted 
during the month of September each year pending demonstration through whole effluent 
toxicity (WET) testing that chronic toxicity does not exist in the discharge.  Thus, the 
current variance request represents a reduction in both magnitude and duration as 
compared to the previously granted variance. 
 
This memorandum discusses the basis presented by Mesabi Nugget for requesting a 
variance from the hardness, specific conductivity, total dissolved salts (solids), and 
bicarbonate water quality-based effluent limitations, and the Agency staff position for 
granting the variance. 

 

Diana
Sticky Note
None set by Diana

Diana
Sticky Note
MigrationNone set by Diana

Diana
Sticky Note
Unmarked set by Diana



A.  Background 
 
Nugget Plant Description 
Mesabi Nugget in January 2010 commenced operation of a 600,000 metric ton/year iron 
nugget production facility at the Cliffs Erie mining site (formerly LTV Steel Mining 
Company) located in Hoyt Lakes, Minnesota.  The iron nuggets are approximately 96 to 
98% iron, and are suitable for direct feed to electric arc furnaces (mini-mills) as well as to 
foundries and conventional integrated iron and steel manufacturing facilities. Although 
production has commenced as of early 2010, current production levels remain under rated 
capacity (4). 
 
Mesabi Nugget appropriates process makeup water from an inactive, water-filled taconite 
mine pit (Area 1 Pit) for contact and non-contact cooling needs and for air pollution 
control wet scrubber equipment.  All process wastewaters generated from the cooling and 
scrubber systems are treated prior to return back to the Area 1 Pit.  This wastewater is 
treated using a two stage metals removal and softening system utilizing lime, ferric 
chloride, cationic polymers, caustic (soda ash), and water treatment chemicals to form 
insoluble metal hydroxides and sulfide precipitates which settle out in a sludge for 
subsequent disposal.  Effluent from the solids contact clarifier is passed through a 
microfilter, a mercury filter (for additional solids and mercury removal) and then is 
routed to the Area 1 pit.  If water levels in the Area 1 Pit so dictate, water may be routed 
to the neighboring Area 2WX Pit for storage prior to discharge.  Water from the Area 1 
Pit will be directed through a second mercury filter, if needed, prior to discharge through 
outfall SD001 to Second Creek.  The treatment is capable of meeting the effluent 
limitations for the underlying 1.3 ng/L mercury water quality standard applicable to the 
Lake Superior Basin. 
 
Receiving Water Classification and Applicable Water Quality Standards  
Second Creek has been assigned beneficial use classifications under Minnesota Pollution 
Control Agency (MPCA) Rules Chapter 7050.0430, Unlisted waters;  2B, 3C, 4A, 4B, 5, 
and 6.  Second Creek is part of the Partridge River and St. Louis River watershed that 
ultimately flows to Lake Superior.  The water quality standards for which Mesabi Nugget 
is seeking a variance from; hardness, specific conductance, total dissolved salts (solids or 
TDS) and bicarbonates, are standards set to protect the beneficial uses of industrial 
consumption and irrigation. There are no known existing uses of Second Creek water for 
industrial purposes or for irrigation.  Other industrial uses are either upstream of Second 
Creek in the Partridge River or much farther downstream in the St. Louis River, well 
beyond any reaches that may potentially exceed water quality standards as a result of 
granting the variance.  
 
The following table contains the applicable water quality standards for which Mesabi 
Nugget is requesting the variance: 
 
 
 
 

 

Diana
Sticky Note
None set by Diana

Diana
Sticky Note
MigrationNone set by Diana

Diana
Sticky Note
Unmarked set by Diana



 
 
POLLUTANT WATER QUALITY 

STANDARD 
CLASSIFICATION DESIGNATED USE 

Hardness, Ca and 
Mg as CaCO3 

500 mg/L 3C General industrial 
purposes 

Specific 
Conductivity 

1000 µmhos/cm 4A Irrigation 

Total Dissolved 
Salts (Solids)* 

700 mg/L 4A Irrigation 

Bicarbonates as 
CaCO3 

5 milliequivalents or 
250 mg/L 

4A Irrigation 

*Total dissolved salts and total dissolved solids are used interchangeably and termed TDS 
 
Current Conditions in the Discharge 
The quality of the water in the Area 1 Pit and in the existing discharge from the pit to 
Second Creek (Outfall SD001) indicates that these four pollutants will exceed applicable 
water quality standards in Second Creek, assuming little or no dilution is available for the 
discharge.  The current water quality of the Area 1 Pit (2010 - 2011) and of the SD001 
discharge (July 2009 - June 2010, the most recent 12 month period of discharge) is listed 
in the table below (5). 
 
POLLUTANT WATER 

QUALITY 
STANDARD 

CURRENT PIT 1 
 

MOST RECENT 
DISCHARGE  

(7/09-6/10) 
(SD001) 

Flow, mgd 
 

--- --- 3.8 

Hardness, Ca and Mg as 
CaCO3, mg/L 

500  739 740 

Specific Conductivity, 
µmhos/cm 

1000  1269  1194 

Total Dissolved Salts 
(Solids), mg/L 

700  872  824 

Bicarbonates as CaCO3, 
mg/L or (milliequivalents)  

250 (5) 329 330 

 
Current Conditions in the Receiving Water (Second Creek) 
Monitoring of the flow and water quality in Second Creek upstream and downstream of 
the discharge is required by the existing permit.  For the monitoring period July 2009 to 
June 2010 prior to cessation of the discharge in July 2010, upstream flow ranged between 
0.3 to 2.1 mgd with an average of 0.9 mgd.  Downstream flow increased to a range of 4.0 
to 12.3 mgd with an average of 6.9 mgd, the increase being due to the existing discharge 
as well as other contributions from the watershed (5).   Concentrations of the variance 
parameters were often (but not always) at or above applicable water quality standards 

 

Diana
Sticky Note
None set by Diana

Diana
Sticky Note
MigrationNone set by Diana

Diana
Sticky Note
Unmarked set by Diana



both upstream and downstream of the discharge with no clear pattern of increasing or 
decreasing concentrations in the downstream direction.  Monitoring of flow at the 
headwaters to Second Creek (outfall SD026 of the Cliffs Erie NPDES/SDS Permit 
MN0042536) indicates flows near zero at certain times of the year (6).  It is expected (and 
has been documented) that for substantial parts of the year water quality standards will 
not be met for these four pollutants in Second Creek downstream of the Mesabi Nugget 
discharge given the minimal upstream flows and the predominance of the Mesabi Nugget 
discharge (5). 
 
The following table summarizes the results of monitoring in Second Creek (July 2009 - 
June 2010, the most recent 12 month period of discharge). 
 
POLLUTANT WATER 

QUALITY 
STANDARD 

SECOND CREEK 
UPSTREAM  

SECOND CREEK 
DOWNSTREAM  

Flow, Ave., mgd 
 

--- 0.9 6.9 

Flow, Min – Max, mgd --- 0.3 – 2.1 4.0 – 12.3 
 

Hardness, Ca and Mg as 
CaCO3, mg/L 

500  580  661 

Specific Conductivity, 
µmhos/cm 

1000  1083  1030  

Total Dissolves Salts 
(Solids), mg/L 

700  686  751  

Bicarbonates as CaCO3, 
mg/L or (milliequivalents)  

250 (5)  337  294 

 
It should be noted that site and watershed conditions for the receiving water have 
changed since July 2010, the time that is represented in the table above.  First, Mesabi 
Nugget is currently storing water within on-site mine pits such that there is currently no 
discharge through SD001 and second, Cliffs Erie has installed a collection and pumpback 
system at the SD026 headwaters to Second Creek thereby reducing the volume of flow 
upstream of the SD001 discharge point.  The combined effect of these activities has been 
a marked decrease in upstream and especially downstream flow rates in Second Creek as 
well as a general overall decrease in pollutant concentrations.  Some of the influences are 
temporary/seasonal (cessation of discharge through SD001) and some are more 
permanent (SD026 pumpback system) so it is difficult to assess what future conditions 
will be.  
 
B.  Discussion 
 
Variance Request 
Mesabi Nugget is requesting the variance from the water quality standards for hardness, 
specific conductivity, bicarbonates, and total dissolved salts (solids) based on provisions 
in Minn. R. part 7050.0190, subpart 1, and in conformance with the provisions included 